Al A A A

(TEST REPOR T

4ANG L,,,‘9
A W3 20-071848—-01-2 i %
kt I Report No. J !
SrR AT SN : : ktl:
AR IEND i i
Korea Testing Laboratory Jﬂ: i f(Pl (% 2) ""z, i
age of Pages Lo i}ﬁ’%"[i"\%%

1. 8 # A (Client)
7] & ¥ (Name) : (F)8=
F | & (Address) 1 A71& 394 b= 5 (81 %)
o F L2t (Date of Receipt) : 2020. 11. 06.

2. 184X &x (Use of Report) : A2 HT &

3. ANEUNLEE/EA/ANFEE (Test Sample)
A F 9 (Description) : FHS 11
A2+ 3] A} (Manufacturer) : () @2
5 d 1 (Model Name) : HRD2—400EGS—-UV
A =¥ Z (Serial Number) :

7] E} (Remark) : sk

4, A87)17+ (Date of Test) : 20213 01€ 18 ~ 20214 01€ 199

5. A]8& A (Location of Test) :

B KTL 282384 (Fd:A2EEA 72T UAER26Z 87 (F+2%))
s S

6. A8 F4/4H (Test Standard/Method) : KOUVA AS 02 : 2019

7. A8ZA7} (Test Results) : THF=2
W3 (Note) 1.0l BHHE LAV ABT Aol Bojul, = W IIGEAS 2 Fo 2 AL FPIG
2.0 AL A8 fxe0, 92 A F3H A W SALAL 5 o douich
(410) b KL X Ao el Ae] e Meld S FeA 71 Hl Zele BE AANE vl
3. o1 2@&}5}“ Salate] AAxo) A8 LH% 219] 7}%%} TL B3t g2 ae] ZolAe
i B s Sl (eUstomer kil e i) o] A A & ghol” I

- & A A (Tested by) o |71E 3R (Technical Manager)
Affirmation |y w (Name): Bl 3l Signature) [ (Name): &% (glgndt:'zt)
2021. 01. 25.




ktl

UZMU7IEAHY
Korea Testing Laboratory

AN WS ; 20-071848-01-2
Report No.

melA (2 W= 2)
Page of Pages

1. AldE

Al & A 3} (Test Results)

e
e A Bfopol2 s AE
FHls I 98.8 %
2 NEF
1 A = A F)E=
@ = 9 : HRD2-400EGS-UV
3. 1Y 2 =4
G L2 Il R e il o pMBRE RN -l
KOUVA AS | Phi-X174 B0+5 %
02 : 2019, (ATCC B+2C o ° 60 m® 30 ¥ =2hal
F71783 8% | 13706-B1)

4. AEF AR

FP104-06-00

[}

2l ol3= =¥

e
i
2

=ol

2= 202




